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TEST REPORT

Test information

Applicant

Ningbo Home-Dollar Imp.& Exp.Corp.

Address

69 Guangyuan Road, Jiangbei District, Ningbo,China.

Sample Name

WREATH FRAME.

Style# G28152N/G28178.

PO# Not provided.

Country of origin China.

Export to USA.

Buyer REGENT PRODUCTS CORP.

Receiving Date

August 04, 2022,

Test period

August 04, 2022.~August 06, 2022,

Amended date

August 06, 2022,

Test Requested

Tests requested in accordance to client requirement.

TEST ITEMS CONCLUSION
Total Lead(Pb) Content - California Proposition 65- Superior Court of California- County of Santa Clara Bhas
Case No. 112CV231165.
Total Cadmium(Cd) Content - California Proposition 65- Superior Court of California- County of Alameda -
Case No. RG 10-514803.
Phthalates Content test- Client's requirement PASS

BINBIN ZOU
Approved signatory

Zhejiang RTS Test Co., LTD.

Phone: +86(0)579-85640080

Ema'l: uivi-8@zj-rts.com
hitp:/Mww idslab com

EIL S L SHESA £ EB T 24 1L
2-411, Bu'lding 7, Block B, Ying cal Business Park,
Choujiang Street, Yiwu, Zhejiang.

This Test Report is issued by the Company subject to ils General Conditions of Service printed overleaf or
available on request. Attention is drawn to the limitation of liability ,indemnification and jurisdiclional policies
defined therein .The results shown in this Test report refer only to the sample(s) tested unless otherwise stated
This test report shall not be reproduced ,except in full, without written approval of the Company. If in doubt,
please write an email.Reports withaut the CMA mark are not used as proof of domestic social justice data
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Sample image:

Zhejiang RTS Test Co., LTD

Phone: +86(0)579-85640080 This Test Report is issued by the Company subject to its General Conditions of Service printed averleaf or
Emaf":um‘_ﬁ@%&m available on request. Attention is drawn to the limitation of liability ,indemnification and jurisdictional policies

TR = - . defined therein .The results shown in this Test report refer only to the sample(s) tested unless otherwise stated
ﬁ;ﬁa’:ﬁ?uﬁf”fg E:ﬁ;ﬁi’;{i This test report shall not be reproduced ,except in full, without written approval of the Company. If in doubt,

Choujiang Stre<t, Yiwu, Zhejiang. please wrile an email.
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Test result:

A. Total Lead(Pb) content: (Unit: mg/kg)

California Proposition 65- Superior Court of California- County of Santa Clara Case No. 112CV231165.

Test method: As per Metal - CPSC-CH-E1001.08.3; Nonmetal - CPSC-CH-E1002.08.3; Surface coating - CPSC-CH-E1003.09.1,
Was analyzed by flame atomic absorption spectrometry (AAS) or Inductively Coupled Plasma Optical Emission Spectrometer

(ICP-OES).
Test Number Item/ component description(s)
A2 Green metal frame (substrate) (2 styles mixed)
Testitem | Test Number MDL Test Result Maximum permissible limit Conclusion
Lead
A2 A 5 N.D. 100 PASS
(Pb)
Note:

1) MDL=Method Detection Limit.

2) N.D. = not detected, less than MDL.

3) Products shall not exceed 100 ppm (0.01 %) total lead content.

4) Products shall produce a result of 1.0 micrograms or less lead in Ghost WipeTM test

5)"A" = This data is obtained from compaosite testing on more than one materials or shapes, it is possible that result obtained
from individual testing on any ane of the materials or shapes is substantially higher. Please be cautious when using this data

for compliance evaluation.

Remark:

Zhejiang RTS Test Co.,ltd. is the US (CPSC) Accredited Third Party Testing Laboratory, LAB |D: 1422, Shall refer to:
hitos:/hwww.cpsc.govicai-bin/L abSearch/ViewDetail.aspx?Reald=7%2bFdY20ZNSUVUSmvbIBjQA%3d%3d&L abld=CJaal8d5DKIPqgie8zcyrw%3d%3d

Zhejiang RTS Test Co., LTD

Phone: +86(0)579-85640080 This Test Report is Issued by the Company subject to its General Conditions of Service printed overleaf or
Ema'l: ivi-8@zlts.com available on request. Altention is drawn to the limitation of liability ,indemnification and jurisdictional policies
hitp:hwwwlinslab.com defined therein .The results shown in this Test report refer only to the sample(s) tested unless otherwise stated

L e ik b AR Sl This test report shall not be reproduced ,except in full, without writlen approval of the Company. If in doubt,

Chouiang Streel, Yrau, Zhejiang please write an email.




RTS

Report No.: RTS220804X0742HLBG Date : 2022-08-06 Page 4 of 5

B. Total Cadmium({Cd) content: (Unit: mg/kg)

California Proposition 65- Superior Court of California- County of Alameda Case No. RG 10-514803

Test method: RTS-ZY-008 As per Metal - CPSC-CH-E1001-08.3; Nonmetal - CPSC-CH-E1002-08.3; Surface coating -
CPSC-CH-E1003-09.1, Was analyzed by flame atomic absorption spectrometry(AAS) or Inductively Coupled Plasma Optical
Emission Spectrometer (ICP-OES).

Test Number Item/ component description(S)
Al Green coating
A2 Green metal frame (substrate) (2 styles mixed)
Test item | Test Number MDL Test Result Maximum permissible limit Congclusion
Cadmium A1 5 11 300 PASS
(Cd) A2A 5 N.D. 300 PASS
Note:

1) MDL=Method Detection Limit.

2) N.D. = not detected, less than MDL.

3) Product shall not exceed 300 ppm (0.030%) total cadmium content.

4)“A" = This data is obtained from composite testing on more than one materials or shapes, it is possible that result obtained
from individual testing on any ane of the materials or shapes is substantially higher. Please be cautious when using this data

for compliance evaluation.

Zhejiang RTS Test Co., LTD

Phone: +86(0)579-85640080 This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf ar
Emall: iyi-8@zi-1ts com available on request. Attention is drawn to the limitation of liability ,indemnification and jurisdictional policies
hitp /hwwwirtslab.com defined therein .The results shown in this Test report refer only to the sample(s) tested unless otherwise stated

ﬂ;%ﬁ&:ﬂ*g‘,ﬁii"ﬁ;ﬁ gu%.:egijf' This test report shall not be reproduced ,except in full, without written approval of the Company. If in doubt,

Chaujiang Street, Yrwu, Zhejiang please write an email.
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C.Phthalates Content Test: (Unit: mg/kg)
Test method: With reference to CPSC-CH-C1001-09.4, was analyzed by Gas Chromatograph-Mass Spectrometer (GC-MS).

Test Number Item/ component description(s)
A1 Green coating

Test Item(s) CAS No. Re:l:lts MDL Client’s Limit
Dibutyl Phthalate(DBP) 84-74-2 N.D. 50 1000
Benzylbutyl Phthalate(BBP) 85-68-7 N.D. 50 1000
Bis-(2-ethylhexyl)Phthalate(DEHP) 117-81-7 N.D. 50 1000
Di-iso-nonyl Phthalate(DINP) 28553-12-0 N.D. 50 1000
Di-iso-decylphthalate(DIDP) 26761-40-0 N.D. 50 1000
Di-n-hexyl phthalate(DNHP) 84-75-3 N.D. 50 1000

Conclusion - PASS - -

Note:

1) N.D. = not detected, less than MDL.

2) MDL = Method Detection Limit.

3)'A" = This data is obtained from composite testing on more than one materials or shapes, it is possible that result obtained
from individual testing on any one of the materials or shapes is substantially higher. Please be cautious when using this data for

compliance evaluation.

.............. End of Repor[ N
Zhejiang RTS Test Co., LTD
Phone: +86(0)579-85640080 This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or
Ema’t: uihi-B@zi-11s.com available on request. Altenlion is drawn to the limitation of liability ,indemnification and jurisdictional policies
W%WUREBET T defined therein .The results shown in this Test report refer only to the sample(s) tested unless othenwise stated
;-:mr:a'u'ldhg 7, B,;dm'“ng cai Bus:ne;s Park‘." This test report shall not be reproduced ,except in full, without written approval of the Company. If in doubt,

Choujizng Streel, Yiav, Zhejiang. please write an emall.
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TEST REPORT

s S RE

Test information

Applicant : Ningbo Home-Dollar Imp.& Exp.Corp.

Address : 69 Guangyuan Road, Jiangbei District, Ningbo,China.

Sample Description : PSS PRODUCTS.

Color : Not provided.
PO# :  Not provided.
Style # 1 Not provided.
Country of origin :  China.
Export to ;. USA.
Buyer :  REGENT PRODUCTS CORP.
Receiving Date : August 05, 2022.
Test period : August 05, 2022.~ August 09, 2022.
Test Requested 1 Tesls requested in accordance to client requirement.
P e e e T T S T
TEST ITEMS CONCLUSION
Total Residual styrene monomer — FDA 21 CFR 177.1640 PASS

Signed for and on behalf.o
RTS TEST CO., LTD / )

BINBIN ZOU
Approved signatory

Zhejiang RTS Test Co,, LTD,

Phone: +86(0)579-85640080 This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or
Emajhm%zhiﬁm available on request. Altention is drawn to the limitation of liability ,indemnification and jurisdictional policies
hitp/wwwidsiabcom defined therein .The results shown in this Test report refer only to the sample(s) tested unless otherwise stated
?_};%ﬁgﬂﬂ‘;ﬂ;i"ﬁ;ﬂ S‘E-:e';g,,’f' This test report shall not be reproduced ,except in full, without wrilten approval of the Company. If in doubt,

Choujiang Streel, Yrwu, Zhejiang. please write an email. * This item is beyond CNAS permilting capacity list and praceed by outsourcing labs.
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Sample image:

Finished product image*:

Note: “=Not a test sample, The customer declares that the same parts of the batch and the test sample are made from the same

batch of raw materials.RTS does not conduct authenticity verification.

Zhejiang RTS Test Co., LTD.

Phone: +86(0)573-85640080 This Test Report Is Issued by the Company subject to its General Conditions of Service printed overeaf or
Ema}i@é&@y’ﬂm available on request. Altention is drawn to the limitation of liability ,indemnification and jurisdictional policies
Sl defined therein .The results shown In this Test report refer only to the sample(s) tested unless otherwise stated
;ﬁ%ﬁg‘?”@ﬁf%ﬁg g\g:a?; 3,':’5 This test report shall not be reproduced ,except in full, without written approval of the Company. If in doubt,

Choujiang Street, Yiau, Zhefiang. please write an email.
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Test result:

A. *Total Residual styrene monomer — FDA 21 CFR 177.1640:
Test method: With reference to FDA 21 CFR 177.1640.

Test Number Item/ component description(s) Material (claimed by the client)
A1l Transparent plastic plate PS
. Test result Maximum permissible
Test item Detection limit
Al Limit
Total Residual styrene monomer wiw % 0.001 0.076 0.5
Note:

1) N.D. = not detected, less than Detection limit.
2) (w/w) %= percentage of weight by weight.

.............. End of Report i
Zhejiang RTS Test Co., LTD.
Phone: +86(0)579-85640080 This Test Report Is issued by the Caompany subject to its General Conditions of Service printed overleaf or
Emal: iyi-8@zirts.com available on request. Altention is drawn to the limitation of liability ,indemnification and jurisdictional policies
hito:/wwwirislab com defined therein .The results shown in this Test report refer only to the sample(s) lested unless otherwise stated

;Lﬂ}lﬁ;fﬁ”ﬁﬂﬁﬁ;ﬂ :‘S:e?sf,:f‘ This test report shall not be reproduced ,except in full, without written approval of the Company. If in doubt,

Choujiang Street, Yiau, Zhefiang. please write an email.
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Test Report No.:JH220620001 Date: Jun.21, 2022
Applicant Jinhua chuanggu New Material Co., Ltd
Address s

Sample Information

Sample Name Sample No. of CGS | Sample Quantity | Sample Model Sample description

Coating 220620001 2pcs / Green coating

Date of Sample Received Jun.20, 2022

Test Period Jun.20, 2022 to Jun.21, 2022

Test Requested: Determinate Pb contents of the sample(s).

Test methods

Test item(s) Test method(s) Test equipment(s) Reporting limit

Pb Refer to CPSC-CH-E1003-09.1 ICP-OES 2mglkg

Information of Test equipment(s)

Name of Model of I.D. of Certificate No. for . L
. : . . Period of Validity
Equipment(s) Equipment(s) Equipment(s) Traceability
ICP-OES ICP-710ES IP1008M013 Z20209-1078802 2022.09.09

Test Result(s): Please refer to the following page(s)

- Aei Z}‘ o
Prepared By Xtﬂf WJ Audited By 74”“' 4”9”

Li xiow W‘"’:ﬁ’
Approved By Approved date Jun.21. 2022

data. lho on1rudtmg party shall apply for retesting within 15 days upon recelwnu this report.The former tested samplos will bn used as the mlusled ones. If the rc s§result o asjhiWormer
ones,the retestfee will be paid by the enlrusting parly. This test report shall be used in inlegrity. This organization will nat be respansible for any misleading causgid by par onterl 9] Lhis
repoil.

Center Good-Testing Service Co.Ltd  No.618 Wenxi Road,Jinpan New Developrment Zone,Jinhua,Zhejiang,321025,China  rohs@cncgs.ive Te.cncgs.net

LR RIETRABRAR LSS RBARRRE6185 B3{8:321025 Tel:+86-579-82207929 Fax:+86-579-82216500
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Test Report No.:JH220620001 Date: Jun.21, 2022

Test Results (Pb) :

Test
Result(mg/kg)

Pb

Sample
; No.

220620001 35

Remark: N.D.= Not Detected(less than reporting limit)

od.'icmng s(.,“.

Declaration:The resulls in this tes! reporl is anly valid for the testad samples.This reportisinvalid if itis not authorized signaturo or the stamp of the CGS, ‘.m(éuls anydlssldunéé'(g tost
data.the entrudting parly shall apply for retesting within 15 days upon receiving lhis reporl.Tha former lested samples will be used as the retested ones. Il the re, simsull o asthWormer
ones,the relest fee will be paid by the entrusling parly. This lest report shall be used in inlegrity. This organization will not be responsible for any misleading cavstid by parl onteril 9] this

report.

1 1 I ) RepoRy cro? 4
Center Good-Testing Service Co.Ltd  No.618 Wenxi Road,Jinpan New Developrment Zone,Jinhua,Zhejiang,321025,China  rohs@cncgs.ive yw.cnegs.net

LR RIBRAERAR IR EhRRARNRIR618E £BiE:321025 Tel:+86-579-82207929 Fax:+86-579-82216500
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Test Report No.:JH220620001 Date: Jun.21, 2022

Photo of sample

220620001

***End of Report***

od-Testing Se >

Declaration:The resulls in this leslt reporl is only valid for tho lested samples.This reportisinvalid ifitis nol autharized signature or the stamp of the CGS. ec(dis nnydissldoncé'rg  tost

data.the entrudting parly shall apply for retesting within 15 days upon receiving this report, The former tested samples will be used as the ratested ones. If the reffsfresult o as |hfYormer
ones, lhe retest fee will be paid by the entrusling parly. This lest report shall be used In integrity. This otganization will not be responsible for any misleading caustidby parManlerﬂ this

report

No.618 Wenxi Road,Jinpan New Developrment Zone,Jinhua,Zhejiang,321025,China  rohs@cncgs.ie Jw.cncgs.net

Center Good-Testing Service Co.,Ltd
Tel:+86-579-82207929 Fax:+86-579-82216500

TP ABRAT I E TR BIFR R T6185 B343:321025



